AGENDA

WORKSHOP* OF THE BOARD OF COMMISSIONERS
VICTOR VALLEY WASTEWATER RECLAMATION AUTHORITY
Victorville City Hall — Conference Room “D”

14343 Civic Drive, Victorville, CA 92392
Phone: (760) 246-8638

WORKSHOP DATE: TUESDAY. DECEMBER 4, 2018 TIME: 1:30 PM

CALL TO ORDER & PLEDGE OF ALLEGIANCE

PUBLIC COMMENTS - WORKSHOP AGENDA

WORKSHOP:

1. Discussion: Wastewater Treatment Plant, Interceptor Capacity and Allocation
of Capacity

2. Presentation: VVWRA Rate Study to Include User Scenario, Connection Fee
and Fixed Versus Variable Cost Model- Raftelis

3. Open Discussion on Items 1 and 2

* No action will be taken at the Workshop, although the Board may direct staff,
consultants or legal counsel to follow up on some of the issues discussed orprepare
language for future discussion and consideration.

ADJOURNMENT



Amended Agenda — VVWRA Board Workshop
December 4, 2018
Page 2

Agenda Posting: In accordance with the requirements of California Government Code Section 54954.2, this agenda

has been posted in the main lobby of the Authority’s Administrative offices not less than 72 hours prior to the
meeting date and time above. All written materials relating to each agenda item are available for public inspection
in the office of the Board Secretary.

Items Not Posted: In the event any matter not listed on this agenda is proposed to be submitted to the Board for
discussion and/or action, it will be done in compliance with Section 54954.2(b) as an emergency item or because
there is a need to take immediate action, which came to the attention of the Board subsequent to the posting of the
agenda, or as set forth on a supplemental agenda posted in the manner as above, not less than 72 hours prior to the
meeting date.

Public Comments: Any member of the public may address the Board of Commissioners on specific agenda items
or matters of general interest. As determined by the Chair, speakers may be deferred until the specific item is
taken for discussion and remarks may be limited to five minutes. Persons desiring to submit paperwork to the
Board of Commissioners shall provide a copy of any paperwork to the Board Secretary for the official record.

Matters of Interest addressed by a member of the public and not listed on this agenda cannot have action taken by
the Board of Commissioners except as authorized by Section 54954.2(b). If you wish to speak, please complete a
Speaker’s Form (located at the table in the lobby outside of the Board Room) and give it to the Board Secretary
prior to the start of the meeting.

If any individual wishes to challenge an action of the Commission in court, he or she may be limited to raising
those issues that were raised at the public hearing pertaining to the Commission’s actions, or in any written
correspondence delivered to the Commission on or prior to the public hearing.

Consent Calendar; All matters placed on the Consent Calendar are considered as not requiring discussion or further
explanation and unless any particular item is requested to be removed from the Consent Calendar by a
Commissioner, staff member or member of the public in attendance, there will be no separate discussion of these
items. All items on the Consent Calendar will be enacted by one action approving all motions, and casting a
unanimous ballot for resolutions included on the consent calendar. All items removed from the Consent Calendar
shall be considered in the regular order of business.

The Chair will determine if any items are to be deleted from the Consent Calendar.

Items Continued: Items may be continued from this meeting without further notice to a Committee or Board
meeting held within five (5) days of this meeting per Government Code Section 54954.2(b)(3).

Meeting Adjournment: This meeting may be adjourned to a later time and items of business from this agenda may
be considered at the later meeting by Order of Adjournment and Notice in accordance with Government Code
Section 54955 (posted within 24 hours).

Accommodations for the Disabled: In compliance with the Americans with Disabilities Act (ADA), the Board of
Commissioners Meeting Room is wheelchair accessible. If you require any special disability related
accommodations, please contact the Victor Valley Wastewater Reclamation Authority Board Secretary’s office at
760-246-2892 at least 72 hours prior to the scheduled meeting. Requests must specify the nature of the disability
and the type of accommodation requested.




VICTOR VALLEY WASTEWATER RECLAMATION AUTHORITY

MEMORANDUM

DATE: 4 December 2018
TO: Board of Commissioners
FROM: Logan Olds, General Manager

SUBJECT: Update on Capacity Allocation Discussion and Agreement

The member entities have been involved in an attempt to resolve their differences, including the
issue of diversion of flows by member entities. As part of those discussions, the member entities agreed
to revise the Joint Powers Agreement to address the issue of diversions as well as other issues. The
member entities agreed in principle that a JPA based on allocation of capacity (for both plants and
interceptors) can provide the best approach that would accommodate the member entities’ individual
plans as well as VVWRA’s need for predictability for its long term planning, operations and financial
stability. In this context, the allocation of capacity is a crucial step in the process. VVWRA staff has
worked with the Engineering and Finance Committees to develop the capacity values and design standards
for inclusion in the Revised JPA (In that regard, Attachment 1 is the key document that allocates the
capacity that member entities will be committing to). On November 7% 2018, the Engineering and
Finance Committees met without the elected officials being present, and a consensus was reached
resulting in the following recommendation:

1. The total wastewater treatment capacity of VVWRA (including the main plant and subregional
plants) is 19 million gallons per day (MGD). (Attachment One)
a. This includes a total of 2 MGD for the water reclamation plants (subregionals), at 1 MGD
each, and an additional 17 MGD for the main plant in Victorville.

2. The depth to diameter (d/D) ratios that will be used to evaluate the interceptor system is 0.5 (or
half full) at peak wet weather flow (PWWF) for pipelines less than 18 inches in diameter. And for
pipelines greater than 18 inches in diameter 0.75 (or % full) at PWWF. (Attachment Two)

a. Maps were also developed of the interceptor system with and without the subregionals.
The maps do show the beneficial impact of the subregionals in significantly reducing
locations where the interceptor exceeded design capacity and would require
expansion/replacement. For simplicity Attachment Three is a table showing the impact of
the subregionals on the interceptor system.

b. The next step in the process will be to conduct an Interceptor Risk Analysis to develop a
capital improvement plan to address the remaining interceptors that do not meet design
standards. Even though an interceptor may exceed the design standard factors such as;
slope, pipe material, pipe age, upstream drainage area, potential community growth, inflow
and infiltration must be evaluated to learn if and when the interceptors would require

1-1



replacement or expansion. VVWRA staff intends to include the Interceptor Risk Analysis
in the fiscal year 19/20 budget with a projected timeline for completion in fiscal year 20/21.

Once the wastewater treatment capacity technical review was agreed upon, that information was
relayed to the Management Committee to review for the purpose of evaluating how to assign capacity to
each of the Member Entities. The final method selected was based on Equivalent Dwelling Units
(EDU’s) for recommendation to the Board. An EDU is a unit of measure defined as one single-family
residential household. This calculation is also used to define sewer connections for commercial and
industrial properties. Attachment Four is the result of those discussions and agreed upon values.

The overall consensus was then to forward Attachment Four to Rafielis, the rate consultant, to
develop a financial plan that addresses capacity allocation into a fixed and variable rate model. The rate
model(s) will be presented by Raftelis at the Board Workshop. If the Board agrees in concept to a draft
rate scenario the Board may direct staff to present the final rate study at the regularly scheduled Board
meeting on 20 December 2018. If the Board authorizes staff to begin revising the relevant Ordinances
pursuant to the selected rate scenario on 20 December 2018 VVWRA staff and legal counsel will begin
the adoption process and schedule the public hearings for the Board meetings in January and February
2019.

Concurrently, legal counsel has received Attachment Four and has begun revising the draft JPA
agreement. The draft JPA will be presented to the Commissioners, per your direction, at the 20 December
2018 Board meeting. The Member Entities will likely provide additional comments and revisions will be
incorporated to prepare a final dratft.

1



ATTACHMENT ONE

1-3



VVWRA Westside WRP Capacity Study
10/19/2018 Updated

Capacity, mgd

Equalized peak
wet weather flow
(EPWWF)

Unequalized peak
wet weather flow
{UPWWF)

Process Annual average

flow (AAF)™@

Notes

Hydraulic capacity

Bar Screens 21.0 Prior to EQ 10.5

Grit Removal 20.6/41.2 Prior to EQ 10.3

21.0
_ Seebelow

Prior to EQ a
See below

420
After EQ

After EQ

Prim ary Clarifiers
Aeration Basins

Secondary Clarifiers See below See below

Aqua-Diamond Filters After EQ 19.4 19.4®

w After EQ 25.0 (Process)

(3)
205 (Hydraufic) =

Primary/secon:ia?y process c:pacity

Scenario 1 - Existing configuration
(Secondary clarifier 7 - 10 in service)

14.0

Scenario 2
(Secondary clarifier 1 - 9 in service)

244 16.25

Scenario 3
(Secondary clarifier 1 - 10 in service)

25.5 17.0

Overall capa_citv

* Based on equipment capacity: 2 duty units in service, each 10.5 MGD UPWWF

* Need structural drawings and equipment submittal for detail hydraulic check.

* Based on equipment capacity: 20.6 MGD UPWWF with 1 tank out of service, 41.2 MGD UPWWF with both tanks in service
* Need mechanical, structural drawings and equipment submittal for detail hydraulic check.
* Based on Design Criteria peak hour 2,640 gpd/sf UPWWF, 8 basins in service

* Aeration Basin effluent weir is submerged under all flow conditions.

® Secondary Clarifier effluent cipoletti weir is submerged under all flow conditions.

* Secondary Effluent Diversion Structure weir is submerged under all flow conditions.

« Based on max. design hydraulic loading 6.0 gpm/sf, one basin out of service.

* Maximum allowed headloss (backwash initiation level) is 12 inches under this flow.

¢ 25 MGD is based on process evaluation only.

* Hydraulic check shows flow higher than 20.5 MGD will submerge UV influent weir.

* Based on peak momnﬂuent load conditions

* Assumes 60 percent primary suspended solids removal

» Assumes all aeration tanks in service with equal ML distribution among tanks

* Assumes 6.0 day total SRT at 20.0 deg C wastewater temperature

* Assumes 42.0 mgd internal recycle flow (300 percent of AAF)*

¢ Assumes secondary clarifier 7 through 10 in service

» Based on design (90" percentile) SVI of 125 mL/g, assumes polymer addition for SVI control when necessary
® Assumes 14.0 mgd reliable RAS pumping capacity**

*Current average internal recycle flow rate is approx. 13.4 mgd (125 percent) based on 7/1 - 12/31/17 plant data
**Current average RAS flow rate is 4.19 mgd (36 percent) based on 7/1 - 12/31/17 plant data

¢ Assumes SE flow downstream of sercondary clarifiers can be diverted to percolation pond pump station in addition to filters under peak flow
condition. Downstream hydraulics allows max. 18.5 mgd going to the filters without submerging the secondary clarifier effluent v-notch weir,
when secondary clarifiers 1 through 8 are offline and 7 through 10 are in service.

* Based on peak month influent load conditions

¢ Assumes 60 percent primary suspended solids removal

* Assumes all aeration tanks in service with equal ML distribution among tanks

* Assumes 6.0 day total SRT at 20.0 deg C wastewater temperature

.

L]

* Assumes ML distribution among clarifiers based on relative surface area

* Based on design (9CIth percentile) SVI of 125 mL/g, assumes polymer addition for SVI control when necessary

* Based on peak month influent load conditions

* Assumes 60 percent primary suspended solids removal

¢ Assumes all aeration tanks in service with equal ML distribution among tanks

* Assumes 6.0 day total SRT at 20.0 deg C wastewater temperature

® Assumes 51.0 mgd internal recycle flow (300 percent of AAF)*

* Assumes secondary clarifier 1 through 10 in service*

¢ Assumes ML distribution among clarifiers based on relative surface area

o Based on design (90" percentile) SVI of 125 mL/g, assumes polymer addition for SVI control when necessary

* Assumes 17.0 mgd reliable RAS pumping capacity with settled sludge withdrawal among tanks based on relative surface area*

*Different from Scenario 1 and 2

* Assumes SE flow downstream of sercondary dlarifiers can be diverted to percolation pond pump station in addition to filters under peak flow
condition. Downstream hydraulics allows max. 21 mgd going to the filters without submerging the secondary clarifier effluent v-notch weir,
when secondary clarifiers 1 through 10 are in service.

Notes:
(1} - assumes UPWWF = 2.0 x annual average flow (applies to bar screens, grit removal, and primary clarifiers)

(2) - assumes EPWWF = 1.5 x annual average flow (applies to aerration basins, secondary clariifers, cloth media filters, and UV disinfection)

(3) - assumes SE flow exceeding this value during peak flow periods will be diverted to percolation pond pump station



ATTACHMENT TWO

1-5



605 THIRD STREET
ENCINITAS. CALIFORNIA 92024
1760942 5147 F 760.632 0164

MEMORANDUM
To: Logan Olds, VWWRA
From: Elizabeth Caliva, P.E. and Russ Bergholz, P.E.
Subject: 2018 Interceptor Capacity Analysis Approach
Date: 10/22/18
cc: -
Attachment(s): -

The following technical memorandum provides Victor Valley Water Reclamation Authority (VWWRA or Authority) with
the following elements:

1. Brief summary of the October 2013 Upper Narrows Pipeline Replacement Hydraulics Background
Information letter report prepared by Tetra Tech

2. Evaluation by Dudek of the above referenced letter report

3. Recommendations for evaluating the performance of pipelines associated with the 2018 Interceptor
Capacity Study.

1 Design Criteria by Tetra Tech

In October 2013, Tetra Tech prepared a white paper for the Authority to provide general information regarding
hydraulics and sewer pipeline design. Based on the title of the white paper, Dudek assumes the white paper was
used for the selection of new pipelines associated with the Upper Narrows Pipeline Replacement project. Based
on additional graphics provided to Dudek, this criteria also appears to be used to evaluate the Authority’s interceptor

system,

The 2013 Tetra Tech white paper provided a definition of several sewer flow conditions (average dry weather flow
[ADWF], peak dry weather flow [PDWF], peak wet weather flow [PWWF]), several generalized equations for
estimating flows, and listing of new pipeline design criteria for City of Anaheim, City of San Diego, LACSD and MNWD.
A discussion of odor concerns related to su rcharged pipelines and a recommendation to avoid consideration of the
collection system as a means of storage for storm surge flows entering the treatment plant is included. Several
references to avoiding the use of ADWF for sizing sewer pipelines is stated.

The recommendations for sewer pipeline from the report are stated below:

To confirm and comply with industry standard, it is recommended VWWRA observe the national
standard of the following:

11417

DUDEK 1 October 2018



Memorandum
Subject: 2018 Interceptor Capacity Analysis Approach